COMPREHENSIVE STUDY OF POLLUTED RIVER
STRETCHES OF BHIMA RIVER
FOR
MAHARASHTRA POLLUTION CONTROL BOARD.

MAHARASHTRA

e

Maharashira Pollution
Control Board

Prepared By

KLEAN ENVIRONMENTAL CONSULTANTS PVT.LTD.
K I EAN Environmental Engineers, Scientists & Planners
Unit No. 79, Kakad Industrial Estate, off L.J. Road, Mahim, Mumbai 400 016
Tel. 24310961 Fax 2431094693 Website: www.klean.org
e-mail : kleanenv@gmail.com



http://www.klean.org/
mailto:kleanenv@gmail.com

INDEX

DESCRIPTION Page no.
Chapter | Location of cities and towns on the identified polluted stretches 7-19
Chapter 11 Industrial pollution 20-21
a) Large and medium industries 22
e List of polluting industries 23-41
e Pollution load from those industries covering following | 42
[...]
¢ The locations exceeding desired water quality of 3mg/l BOD.



ANNEXURE VI

Classification of rivers based on its analysis.

Category Designated water usage
A-l Unfiltered public water supply after approved disinfection
A-ll Public water supply with approved treatment equal to coagulation,
sedimentation & disinfection
A-111 Not fit for human consumption fish & wildlife propagation
A-IV Fit for agriculture, industrial cooling & process water




1LOMAVALA, {123}
2 TALEGACH n
3 DEHU (D

e Soarp (82
& CHECHALL

SALANDI [ 24)
TAINMAR 2 )

b= H

8 PIMPRI GHNCHWAD MUNICIPAL CORPORATION { 25500 )
™

TALULA
MULSEE

0. MENTAL HOBPITAL
T KALAE

hm 11 KHADK] CANTONMENT BOARD (8.0 )
WALHERAR Tia RANGE HLL
. GHOKALE PARK 1 HALLA NEAR KN BALAL LOVAN,
. THERGADN Tie PACHWAD
. GAWRDE COLONY 1t
U RoAD T ALLA NEAR HINDU EMWAHAN EHLMI
o HE RAIN GARDG!
O WASHI PHATA 115 KHALKI BAZAR NALLA
L BANDVIR Ath GAMALIWRDA NALLA
5] SANGY GAoH 12 BAUND (42}
O DELLX NALLA
10. FUNE MUNGPAL CORPORATION (56T )
+0u. HINIANADI
Tom. BoPEDI
16 BALEWADI
[r—
1ta BkER
O WAL WAD! WARIE
. WADKIAC (B}
100 WADGAD
g

LIST OF MPCE BAMPLING POINTE
1. INDRAYANI RIVER AT Lis OF MOSHIGACH

£ BHRAA RNER AT KNS UEAR RSN, SHDNE
UTHA RAVER AT [ of BUNDGARDEN, PUKE
a uumnmavmmu PUKE
AT, WITH MULA RIVER
n wm\msnnwmln& TANPATI GHAT, PUNE
2 MULA-MUTHA RAVER AT MUNDHWA BRDOE
u MULA RAVER AT ALNDH BRIDGE, PUNE

DAM
18 PAVGULRIER ATEASATADL HOAELL MME
20, PANANA RIVER AT DAPODI BRIDGE, NEAR PAWANA MULA BANGAM DAPODL PUKE
PAAANA RIVER AT RAVET WEIR, rW\EI-l PLNE
CACH, PUKE

Plan Showing rivers in study area

93

DISCHARGE POINT
MPca zanPLNGETATION

F = -
TALDEA
EARMALA

GOVERMENT OF MAHARASHTRA
WATER RESARSORCHS DEPARTMENT
PUNE IRRIGATION CIRCLE, PUNE- 411011
KHADAKWASLA IRRIGATION DNVISION, PUNE - 411011

INDEX PLAN OF
RIVERS IN UPPAR BHIMA BASIN




@ : “ TAG DISCRIPTIONS
(o Wi n - B m
s 2z = i ,_“,f o) e | sduie 1 B1 Bhima river at Koregaon near Koregaon Bridge, Pune
s St e | ™| [B2 Bhima river at Takli
i Pokdarksnwed / ol E - - " -
! 6B o MU1  |Bhima river at Pune (Mutha river) at U/sof Vithalwadi near Sankar mandir
L] b Ghadago v - - -
I ; oo S I MU2 Mula river at Harmrison bridge near Mula-Pawana Sangam
e coie
]—; 1 G 43 Ko MU3 Mula river at aundh bridge - Aundgaon.
-rdisl Lo - - -
.‘Jlf.?‘ MU4 Mutha river at Sangam bridge near Ganpathi Ghat
_l "N S e e MT1 Mutha river at Khadakvasla dam, Pune
Shevabi ~———""—gmm—— | MT2  |Mutha river at Deccan bridge, pune
i N R R M o MT3  [Mutha river near Veer Savarkar Bhavan
b F—
st \wrpsin | MUML1 [Bhima river at D/s of Bund garden, pune
4 bt * ki ' mlw MUML2 [Mula- Mutha river at Mundhwa bridge
P % et 2 MUML3 [Mula- Mutha river at D/s of Theur, pune
& ER— - - -
\ S Dhaean MUMLA4 (Bhima river after confluence with Mula-Mutha at Pargaon near Vasant Bandara
\ Lwess” Sremi P1 Pawana river at Ravet Weir, pune
5 - [ = = ~
! R y a P2 Pawana river at Pimprigaon, pune
o Py o R P3 Pawana river at Chinchwadgaon, pune
Brosre - i P4 Pawana river at Kasarwadi, pune
Mg Vidkabadi P ) - S -
D o 7 Cluril ‘it e e awana river at Sangavigaon, pune
- e’ e - s roeach - - -
N 2 L ;_’:’I" P6 Pawana river at Dapodi bridge at Pawana-Mula Sangam, pune
£ %, G " - e :
-~ ™ 5 sl e 11 Indrayani river at U/s. of Moshigaon, pune
f o
£k e . - -
ety Sorliat e e 12 Indrayani river at D/s. of Moshigaon, pune
i !
' i ) e =
T SR 5 L W] 13 Indrayani river at D/s. of Alandigaon, pune
g Yot s % i Sk
st \ v e [ G v Vowws
! ) Semandin 44’
Meg - e ! q 4 Gindgmer o
@ T i St ; . i oz e o
warehet " Mucna: \," Grotie i feigen
= e SN TN L2 . 3
3 oy G S . R - &
g kb T e " 3 ¥ = N
o o RS (s Al ) “\
on 4 Eote S Khrerd & e
raee T NG e
Lroe et Chfan Sz .
. vormis gl Jeqiten & b ‘ amide = 2
PAWANA )
o
oA e P ~
e » - Wil a8 , Em e
g e vitihal Nagar caqu Mkl _n - = Toeqrn e Rt T,
—,—J TAIVIARE AP, i Bl o S Lhamchee SR =
% it s ":'."‘“",,\,.,(.,,, & Fiwlgaon \ % ] 2 e, o
s ripeAwI A 3 e Shaspre =,
i et oo s % B 5 - i 3 / X
Ve 2 73 s Rl |
y “arr
et S . BH’MA 5 = Kazzpaca
£ Fingr ¥
canhadihg i 5 J “werans
thamsd
v Domea, ST o e P
R ~n 3 B s o o2
10 win MAGHOR- aiy o Bt i MUML4
“ kb ~ ane : S
2 Underes Coderhesont % Y = S 3 \\
v . < TERAWADA 4401 4{(/ Astsdnad avearranad wataseon ! Fermsen
s MUMLY ULA - MUTHA eta
MULA s " s i M 5 s
T TGt U %, A g MDY o sl \b\
i . SR o fgas At .
’ o e ek P G qu s MUML3 < Lzt e
Do FEmE e S PANE) .«uwf"::«.n 5 7 Pl Ll % Kt Ceshruth
N ‘N i3 G PALIMA MAGAR Ganseesn 3 S e % ol B P Mok
kgt A
oA i g P = s sioa
Do MHurcumadi i v Llulv‘n;l‘uu
Irsands TIRANWY AADY Bareddy
s NANOTD-sHA s naane oo 5. Keoboest
= N euanmy UBETAON 3 ko
Ve > [T 052 L2 L R
Tengha 3 s g"
e 8 % o
Lviso Rt ® X i

Plan Showing sampling points

COMPREHENSIVE STUDY OF POLLUTED RIVER STRETCHES OF BHIMA RIVER 94



LIME ALUM POLYELECTROLYTE

EIE]

PRESETTLING
CLARIFIER

£
T

£ )
ACIDIC WASTE = hi
(70 CUMJDAY) == [ a
ACIDIC WASTE B @
TRANSFER PUMPS
T ACIDIC WASTEL ¥ — Efilﬁlljlflgg
COLLECTION TANK D
NEUTRALISATION TANK -
MIXER | l | | |
[===] | | z
0" acioic waste L
BAINT BOOTH = COLLEGTION TANK SLS,?SE
WASTE g A
(40 CUM.BATCH) _ ( TO REACTION TANK ) I
{ BY SANDVIK ) i
S /
7 i
A bk ?
uJ—u "
WASTEOIL  — -
(10 CLM.BATCH) CENTRIUGE PAINT BOOTH / WASTE OIL MIXER BATTERY LIMITS
EILTRATE TO. V/i DISFOSAL A - A-QUR SCOPE STARTS HERE
AERATION TANK 4 SLUDGE FOR B - B - OUR SCOPE ENDS HERE.
Ié HAZARDOUS WASTE SANDVIK'S SCOPE
NaOCL DOSING
A £ x e TANK
B
i = | SEWAGE |
SER an CLARIFIER 2 v,
- [ DISPOSAL
SCREEN
A CHamBER = B
Si3 AERATION TANK
RAW SEWAGE R - PRESSURE ACTIVATED CARBON FILTERE R (U ATER
sumMP SLuDGE FILTER FILTER TANK
O B A TREATED WATER
TAnNK PRESSURE FILTER ! GENERAL REASION 30 /o1707| DPK
FEED PUMPS MO REWSIONS DATE SIGH
o THIS DRAMING IS THE PROPERTY OF KLEAN ENVIROMMENTAL CONSULTANTS PWT.
AERATION TANK LTO. AND SHOULOD NOT BE REFRODUCED COFIED OF HANOED OVER TO A THIRD
g PARTY AMD USED FOR ANY PURPDEE OTHER THAN THAT FOR WHICH IS T IS
INTEWDED
g DRAWN BY
DPK
:S: TTLE P & 1 DIAGRAM CGHECKER
& RETURN SLUDGE PUMPS WK
CUERT M/S SAMOYIK ASIA LTD., PUNE S;‘:.L:
FILTRATE TO e (H.T.5
AERATION TANK SLUDGE
FOR GARDENIG P &1 DIAGRAM —
CENTRIFUGE PROJECT | EFFLUENT & SEWAGE TREATEMENT PLANTS 26/01,2007
SEWAGE AND INDUSTRIAL WASTE TREATMENT
KLEAN.
M/s SANDVIK ASIA LTD. , PUNE KLEAN ENVIRONNENTAL CONSULTANTS PUT_ LTD DRG. NO-.
SRS PO, SRR S, as12/0/1
(PLEASE REFER KLEAN'S PROPOSAL NO. 0701/Sandvik Asia-Pune/260 (B) DATED 29TH January 2007) TELERC s B0 BT B a1 Karovan e, -

M/s. Sandvik Asia Ltd.




EFFLUENT TREATMENT PLANT

Domeste
+ p| Eaquabization Tank -
Industrial
Sump M
Slodge Drying  Centrifnge Filter Manmnre
Beds Press Project
Bottom Sludge
[
Carb Pr-
Storage on 5.31-141 o ":hl.c'" Clanfloculator
" : 4— Filter [* nation
Tamk Filter Sump
~— P

M/s. Century Inka




ETF FLOW SHEET

Faw Water
From lei Scresn Chamber o Equalization Tank p Aeration Tank -1 |,
Asration
Tank-2
— 0 |
Clarifier - 1
‘_ -
Sludge hine to SDB
Sludge Dying Beds
Clarifier -2
I Shudge line to SDB k
¥
Helding Tank
- o H-F an
Uzed for
Irrigation

M/s. Sant Tukaram Sahakari Sakhar Karkhana




s
1 -
i i
P
| am
E
- - 500 — TO COMBNED
— e e
e 1y - = r-u =a
i =
CH = s FEEAT
FLARE sTACK Tt
1
— o TEFIS FaF 23
100 KD FOOD WASTESLARRY [ — PEF-10 Tof
eers s
2oub TREATED EFFLUENT OF K WASTE [ = _— o reFs f—— i PEL’!;__‘ s [ ToECANTER
. -— Pl PRt =00 B i e T ] e
s inLET PoKC EFFLLEN FroM FacTomy [ —
Pussa
ity INLET HEAGER gy = wperos peEaTE
m oL om L_llé_l |l g [} bkl
| = -
= e reva P
T ey £ 11y | g # IDH$HD aMm
— = pores | PEF2S PEFZ
| SLuDGE SUMP o=t =
|
|
pEOT
PuFR1 PUFRZ
MECHAMCAL UNITS CIVILUNITS 2 | amome PEMSED PROCESS anD e g WK
snno | TAG. s nos | oury FEpTe p— TS nos| SzE g CENTRIFUGAL PR 1 | stoman 15 FER AL OF 1a/S [ [
. . EFFLUENT LINE T Datm o Drawn Cheskad Appravad
1 FPAWF | RAW WASTE FUMFS 2 3MHR @ 20MWC 1 FECT EFFLUENT COLLECTION TANK 1 20M g SUBMERCIELE FUMF
D k] GAS LINE This arawing i& @ prapary of KLEAN ERMRDNMENTAL COUSULTANTS P Ltd.
2 FUFF | UASS FEED PUMFS 2 BMHR @ 13uWC 2 FEQT | EOUALZATIONTANK ! R SLUDGE LINE Uneutherized dbelosure to any third party or duplieation s et permitted .
3 FSF | SLUDGE FUMFS 2 Y Tp—— 3 FUASS | UASS REACTOR 1| toom” (4] | zosmarue - IKILEAIM
a FEDM |SIO-DIGESTEAMODULES | SET | 3MM THICK [o | SoncENTRIC REnuceR —-——-—-— SAMPLING LINE EINIWIIH IMIM“EMAL IH ULTMNI M
Il | suTTesLy vave RECYCAL LINE 17Mabwwavincy, Bhagall K Morg, Wohim, Mumbal—d6a 016,
5 PEF_|SIOGASFLARE SET | ms. Epoxy P P Tol-Za453595, Mu—T4452093, E-mai: m
13 PpH pH SENSOR 1 DIGITAL DISFLY
. — Y PR pr———— TITLE PROCESS AND INSTRUMENTATION DIAGRAM
z PP P — PR ———— O |eressune quace CLENT WS TETRA PAK INDIA LTD., CHAKAN MIDC PHASE || TAL KHED, PUNE
0 | ermoicaTen
PROJEET  gomy
[l |rowusre=s 60M /D PDIC EFFLUENT TREATMENT PLANT
Q  |eeveswmon SCALE DATE JOB Mg, DATE WAME REV.
@ [romaren
OWG. . SHEET MO Oramn =3 O.MS
KLEAN/PDIC/120/02 10F1 chesk i bt
e R TR

M/s. Tetra Pak India Ltd.



PPPML & PIL EFFLUENT TREATMENT PLANT © 28/09/2009

80 m3/hr ;
pH - 6.5-7.5 pH-6.5-7.0 e D ;
S.8.- 9500 ppm S.S. - 150 ppm Poymet:o, 0 /D)
COD-1000 - 1200 ppm Through ] COD - 1200 pp
BOD-300 - 400 ppm Pre- B.T. HRTI1 Holding| 50D - 250 ppm | Aerator Secondary(” ] p.T.pump
DIP Clarifier | 15 m¥hr | Shp*24hr i tank |Flow—losmang 40%hp | ¥ [P2000 24 b= 30 kw * 24 hr
> 1.5 hp*24hr 4 *24hr ]
Effluent 4 =P ] Sludge|pump
10 m3/hr [ 5t 10hp |*35hr 18 5kw*24hr MLSS- 4000 ppm 85 m3/hr
10 m3/ hr y 40m3/D
3 ] =
é ; | Saltec y > 9-11 ODMT ok
Press » 25% consistency 50
B =)
% g g. 20 - 22 ODMT - Decanter =
= ;—«;’ S —P 25-30% Consistency
8 22 kw * 24
-]
2 & ¥
i 48 O Tertiary
b Clarifier
JL.’ Sludge _j 8 ] 80 m3/hr 0.37kw * 24
Tank 4 (EPE pH-6.5-7.0
250 m3/hr l PH Neutralization S.8.- 50 ppm [*
2 4 < S.S-50ppm  45kw* 24 hr COD-100 ppm
= = COD-150 ppm Holdin g BOD-20 ppm
@ = BOD-25 ppm
= PP tank
& 205 m3/h
= ¥ pH-7.0-7.5
5 IS’I; " Zéo-—zgipm S.S.- 10 - 20 ppm
. = o = -
Paper mill & COD-80 - 100 ppm ggg_sl;g y ;80 L
effluent | v, P.Q.F. | BOD-15 -20 ppm Distribution =
350 m3/hr o (DIP) » tank v
. | .
pH-65-70 |*hP™* 241y i B For irrigation /
S.S.- 1600 ppm Disposal tc River
\ i H—6.5-7.5 2 :
T p == .
S O (paper) S.S.- 15 - 20 ppm Recycling to Water Works
COD-80 -100 ppm

BOD- 15 - 20 ppm

M/s. Pudumjee Pulp & paper

COMPREHENSIVE STUDY OF POLLUTED RIVER STRETCHES OF BHIMA RIVER 99



_————— —_— — — — — — — — — —
\
\
BAR SCREEN #
50E — 508 g 1 ' A+ SLUDGE FOR
mp— | I GARDENING
- 500 CENTRIFUGE 500
= = = = Iy
T ] T ] 1,
K 7 BAR SCREEN|. ?——I _—
CHAMBER g
RAW SEWAGE RAW SEWAGE i s L
PUMPS PUMPS i {1 S SETTLING TANK
COLLECTION TANK COLLECTION TANK
MBER TANK
NEAR MAIN GATE NEAR STP PLANT EQUALIZATION TANK \
\
= = % —L— % 1000
508
@ L@ —
AIR BLOWERS SLUDGE PUMPS
el 1000 ——a - 100@ '
PRESSURE  ACTIVATED CAREON
SAND FILTER FILTER
B (W fﬁ , w0
400 L — 500 - ) TO GARDENING
Tl
= =
FILTER FEED TANK 5 &
TREATED WATER TANK
oo (@] o gld
e ——
PUMPS BACKWASH
! 500 — [ TOEQUALIZATION TANK
EQUIPMENT LIST LEGENDS
EFFLUENT LINE 1 141213 Pedaed kyjaut DS [
SANOD DISGRIPTION NOS.| GAPACITY @ CENTRIFUGAL PUMP Fwr | oaia Daarptian Grawn | cracked | Aeproned
AIR LINE T
i | BARSCREEN 1| 500500 Unculanoet S vy thirs marly ar spieation - no pertaad
2 |mawsewscrmes |« | oW @ oo ) |moerencrar | - Srubes HiE KIL.EAN ENYIRONMENTAL CONSULTANTS Py, Lid.
3 BLOWERS 2 meHH @o aHGIOM® El DOSING PUMP ——-———-——-——-— CHEMICAL LINE 13 Motvamvingy, Bhogall KIr Norg, Mahim, Murmbol
F , E—moie
4 RETURN SLUDGE FUMFS z 2MWHR @ 10MWC BACKWASH WATER LINE TTLE FROCESS FLOW DIAGRAM
3 [D |coNCENTRIC REDUCER
5 FILTER FEED PUMPS 2 | aMHR @ 15MWC CLENT  wsS. COGNIZANT FUT.LTD.
3 [ BUTTERFLY VALVE x
6 PRESSURE SAND FILTER 1 SMHR PROJECT  150M7D SEWAGE TREATMENT PLANT
7 ACTIVATED CARBON FILTER | 1 | aMHR w1 BALLVALVE SEALE DATE JOB NG, DATE NAME REW.
8 UV SYSTEM 1| snm oA MEEDLE VALVE DWG. NG SHEET NC Grawn WA BHE
KLEAN/569/02 Shex | o (e
9 CENTRIFUGE 1 | 3c0DIA = FLOW METER 10F1 . B B

COMPREHENSIVE STUDY OF POLLUTED RIVER STRETCHES OF BHIMA RIVER

M/s. Cognizant India Pvt. Ltd.

100




258

o ™~ GARDENING

mﬂ ﬁ

F'H.ESSUFIE ACTIVATED CARBON
FILTEFI

i

CHAMBER -
1 = [ TO GARDENING
|m SETTLING TANK FILTER FEED TANK u |
ODLLECTIDN TANK AERATION TANK | TREATED WATER TANK.
me SEWAGE @ uv
| Lo 14 2
l 508" puren FeeD
= = | PUMPS
a - |
¥ 9 BACKWASH
° o TO AERATION TANK
Pl N
AIR BLOWERS
RETURN SLUDGE
PUMPS
EQUIPMENT LIST LEGENDS
EFFLUENT LINE a |- - [y AWK
SRNO DISCRIFTION NOS. | CAPACITY @ CENTRIFUGAL PUMP P Data D Choskeod | Appremd
AIR LINE Thia drawing ia 0 proparty of KLEAW ENVRONNENTAL CONRILTENTI Pt Ltd,
1 BAR SCREEN 1 800 x 800 Unouthorized dlsclosure ta any third porty or duplication b nat permiited .
S SUEMERCIELE PUMP - — — — =
2 |mawsewaceruwrs | 2 | aivm@ owwc a SLUDGE LINE KLEAN ENVIRONMENTAL CONSULTANTS Pt Lid
3 z
3 BLOWERS 2 | 50MHR @ 0.4KG/CM E DOSING PUMP —-——-—-—-— CHEMICAL LINE Kiiupiohio v P S o pomag e
3
4 RETURN SLUDGE PUMPS 2 1M/HR @ 10MWC BACKWASH WATER LINE TTLE PROCESS FLOW DIAGRAM
3 ] CONCENTRIC REDUCER
5 FILTER FEED PUMPS 2 AMHR @ 35MWC CLIEWT M'S GKN SINTER METALS PVT LTD, AHMEDMNAGAR
3 [l BUTTERFLY VALVE 3
& PRESSURE SAND FILTER 1 2MHR ﬁ PROJECT  35M/ D SEWAGE TREATMENT FLANT
3 BALL VALVE
7 ACTIVATED CARBOM FILTER | 1 | 2M/HR SCALE DATE 0B NG, DATE EME o=y
8 UV SYSTEM ™ Rl NEEDLE VALVE DG, MO SHEET M@. [Growm =3 oMs
N/PR Gk UK MWH
9 CENTRIFUGE 1 300 DIA | FLOW METER KLEA OCESS/I2 1OF1 Appr. =53 [

M/s. GKN Sinter Metals Pvt Ltd.

COMPREHENSIVE STUDY OF POLLUTED RIVER STRETCHES OF BHIMA RIVER

101




